VIL6-8CTE-008-1

13 9ABIUISAIdIY 9d1AIAS JAW0ISN) X JOIVYVJ 1ok 10
Ja1eap InoL 3dejuod Isedfd ‘Jonpoad s1yy Jo Ajquuasse oY} Pim wa[qoxd Aue dudLIddXd noA Jy

J NOISIATY

HHNWINVH 10 LATTIVIN Ja9490d i
HONTIM A T4VLISNLay .
LAMDO0S HONI 91/6 *

ATAINASSY H04 aIINOTA STOOL

SLHAHS NOLLONYULSNI
ATHINHSSY LONAdodd

oLt L
HONAG ANTIONI/LVIA

ONI AdOdViVd

AUZ;?éQ q4S) ‘HONAG INI'TONI/LVIH 94 JO juoly oty
e SINHTWHOV.LLV HLINSAQOY 2 SuLmoas 10§ st AMIOSANNHL Pue ‘NId-T NI 8/€ 21%d 9L

(ONIMVHA TAS) "SNId-T ‘NI 8/¢€ (7) om1 aqp osn Qv MOV 1o/pue Qvd LvAS isnfpe o],

(NNAL NI ¥/1 340 JMDVd

NAHL ‘“ONNS TLINNA NZLHOLL) "LOAN X001 LHOIEH MOT ‘NI /1 (1) 9u0 pue ‘SYFHSVM ‘NI
/1 (2) oM1 ‘1709 "NI € X 7/1 (1) auo 3uisn ‘qvd MDDV 9y uo INNOW AAI'IS X TIV.LSNLAV ou
0} pud JoU30 Y} YoeRY (ONIMVIA AHS ‘NOILLISOd YAd0dd THL NX SI HATATS TIAIMS FANS
A9 HLON) ‘HATATS TIAAIMS U3 03U ZATTS ATIV.LSALAY 29 JO pud 9[0oy s[dnnwr 9y} 1asu]

"AAITS TTAV.LSNLAV 9 Jo pus yaes ojul SIvD ANF "OS "NI v/€-1 (7) 03 pesu]

(AT1990M LNSTOA

LI LAX ‘ATATIA STIAIMS LI LVHL HONONE FATATS TAAIMS NALHOLL ALON) "LNN
MDOT IHOIEH MOT NI 7/1 (1) 9u0 pue “YIHSYM ‘NI /T (1) duo ‘LT0d "NI § X /1 (1) suo Suisn
(V TIVLA@ Ut umoys se FIAVIA HONAH Y1 J0 9pIs LAA'T 2U3 03 FATATS THAIMS U3 9]quossy

(seoerd 91)

sooryINs UMoys [fe 03 woy Ajdde Ajuury pue SATYLS AATIOVIVd 24 woy Junpeq roded saowoy o

"payoene 9q 03 318 SJIYLS AAITOVEV AUl 210U $20BJINS OPISUl [|2 UBS[d A[Y3nOIOY], e

:sdays Summoroy oy Sursn (V TIV.LAQ) W umoys se (SANT
HLOE “YANYO0D HOVE NI ANO) IAATTS TIAIMS 3 03 SATILS AAITOVEVd (91} UsaIXIs yoeyy

el

Tt

Tt

01

SNOLLONYLSNI A'TIWASSY HONTL ANTTONI/LVTA 9Lb

Download from Www.SomanuéIs.com. All Manuals Search And Download.



476 FLAT/INCLINE BENCH ASSEMBLY PARTS LIST

A SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY

1 1/2 X5 IN. BOLT “vooeeoieemaeemeeee e e seesseesse s seesseseeee s s s s s sses s sasessees s eeessses s s es e 1

2 3/8 X 3 IN. BOLT ooooteceeieieneeeesssee e ceeeeeea s seaessessseesseee s eeessesssseeseeseeessesesesseeseeee

3 1/2 X 3 INL BOLT ooveriieeieseraesssssaeesssasn s ssecsessecssessasessssesesssesessssessessesescesseesssessseaseesessesesssene

4 3/8 X 1-1/4 IN. BOLT «.ooooevoneeenieeeeeee e eee s ssseeseseesesseseseeseseessesaseeeeesseseeen

5 /2 IN. WASHER ..ot ceeeesee e eeee et sessees s s meeseeseeeeeeseesees s sesss s sseseeeseeaees

6 /8 IN. WASHER ...ooucovvnevrrreveneseaessesssssososeeeeesseseessosesseesesssosseseessesasssssessesssseesssesssersssessees

7 3/8 IN. LOCK WASHER

8 38 INL NUT ooivoiveneeoieesesees s st see s s as e se oo seseesseseseseesessesessesesesesessessesesesesene

9 1/2 IN. LOW HEIGHT LOCK NUT

10 3/8 IN. LOW HEIGHT LOCK NUT

11. 3/8 IINL LPIN oot oo sese e eeeseees s eseese s seseeeeseseea e semeseseeseeesesseneeen
12. 2IN.SQ. END CAP ..o e seeseteeseeseseaes s ereses e seesereseeereen :
13. 1-3/4 IN. SQ. END CAP |
14. PARAGLIDE STRIPS .....covvorrenne. ,
15. THUMBSCREW ..o,

WELDMENTS/PARTS: .

ITEM NAME/DESCRIPTION " QTY

1. 127:XS] 2 5 2T € OO (PB2365-1).....ocreveeeeeneeecveeseceesennne 1

2. BENCH FRAME .......oovivmieeieeereessesesoesossesseresesessenns 183 75,75 ) W 1

3. ADJUSTABLE SLIDE MOUNT ....covvoomrreerreeeerenerene. (PB2596-1).......cooeeerceererseeene. 1

4. ADJUSTABLE SLIDE ...c.ovvvmeeeveereereeseeesseeenesessenne (PB2590-1)......coeoereereeeesreeenne. 1

5. SEAT BRACKET ..ooooomreeeeeeioeeeeeereereeesesreseeeesesessenns (037K 57)5 ) W 4 _
6. SWIVEL SLEEVE ....rooveeeeoreeseeseseeseseeseesesseeseeesssnas (PB2592-1)...c.cveeeeeeereerreeeree 1 _ w
7. SEATPAD ... et et (PB3657-1)....ocoveeecesreeesereseeenes 1 :
8. BACK PAD ...oo..ooeioeeoeeeeeeeeeeeeeeeeveseeeses s veseses (PB3656-1)......cooeeeereerreerreereeerreene. 1

9. FRONT RUNNER ... iommereeeeoseeeeseeessreseeesreeeseeene [8:2: 710 15 § OO 1

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT. |

————— BOLT LENGTH———
BOLT LENGTH RULER:
_ 12 _ 12 _ 12 _ 12 _ 12 _ 12 _
0 _ 1 _ 2 _ 3 _ 4 _ 5 _ 6
L1 I | | L1 1 I N L

476 FLAT/INCLINE BENCH ASSEMBLY INSTRUCTIONS .

IMPORTANT:

. THE BODYSMITH FLAT/INCLINE BENCH MUST BE ASSEMBLED ON A FLAT, LEVEL
SURFACE TO ASSURE ITS PROPER FUNCTION.

C
**% IMPORTANT ***
KEEP ALL LOOSE FRAME
CONNECTIONS
LOOSE UNTIL INSTRUCTED IN THE

ASSEMBLY STEP SEQUENCES TO
SECURELY TIGHTEN

1. Insert four (4) 2 IN. SQ. END CAPS into each end of the BASE LEG, and FRONT RUNNER.

2. SECURELY assemble the BASE LEG to the REAR CONNECTOR on the BENCH FRAME, using two
(2) 3/8 X 3 IN. BOLTS, four (4) 3/8 IN. WASHERS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8
IN. NUTS.

3. SECURELY assemble the FRONT RUNNER to the FRONT CONNECTOR on the BENCH FRAME,

using two (2) 3/8 X 3 IN. BOLTS, four (4) 3/8 IN. WASHERS, two (2) 3/8 IN. LOCK WASHERS, and
two (2) 3/8 IN. NUTS. (SEE DRAWING)

4. Assemble four (4) SEAT BRACKETS to the BENCH FRAME as shown on drawing, using two (2) 3/8 X
3 IN. BOLTS, four (4) 3/8 IN. WASHERS, and two (2) 3/8 IN. LOW HEIGHT LOCK NUTS. (NOTE:
TIGHTEN SEAT BRACKETS ENOUGH THAT THEY SWIVEL FREELY, YET THEY DON'T
WOBBLE)

5. SECURELY assemble the SEAT PAD to the FRONT set of SEAT BRACKETS, using two (2) 3/8 X 1-
1/4 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. WASHERS.

6. SECURELY assemble the BACK PAD to the REAR set of SEAT BRACKETS, using two (2) 3/8 X 1-
1/4 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. WASHERS.

7. SECURELY assemble the ADJUSTABLE SLIDE MOUNT to the BACK PAD, using two (2) 3/8§ X 1-
1/4 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. WASHERS. (NOTE: THE
OFFSETTING FLANGE ON THE ADJUSTABLE SLIDE MOUNT SHOULD BE LOCATED ON
THE LEFT SIDE OF THE BACK PAD. SEE DRAWING)

Download from Www.Somanuals.com. All Manuals Search And Download.



6629 Qlle e
Ononumrna | 3OS T: ITvos WYITONY
T . d.: =
Dun? \OI19Ly
- OMNIMYZEA ASSY Somoioves
[f6/27 NS A DT Cua Tui ~

VLOS3INNIN AISWVH

-ouj ‘Apoge.sed

LONNIOT 1M MOT 8/¢

<

~

1909 .11 X 8/

ST 2) _

AIHSYAMI0T 8/e @

(ST 2) HIHSVMSIE
| LONYDOT LM MO JWQ v

\\“/\\\\ |

/ N
cmﬂuﬂw ~

SId 2)
dvJ UN3
s

CSTTIdT) HIHSVM /5

/ CSTIdD)
ST 1Ia ) 108

(SNd2)
HIHSYMNO0T 8/ ~

MINISINNHL—.

Qva L3S

Mood
e%22 =LIL QAR

Y2 XA
ez | Sym 108 €%

1902] 2SvaTd MIN

TS

{0.udV.

ON DD NOULUHEISIT

/.ﬂ WHSYMFIE il xgva/
. A
- :

¢
~ _-\ )
\@\Mﬁﬁa N

=X

Uvd nave

b

2INNNY  LNORA
(STTd b SHIHSVMEIE
. LN B/
USTIdZ) /@\@\@\

HWIHSEM B/5

el

HIHSYM H \
g/e @. .
= CSTTd k) /
SHIHSYM
T oo 7=
N

LONWITT viAESs
HALTINNOD LNCe AR MO 2 K /

AAHSYM T/

. IWVEL HWINIG

109 E X 8k

ST "
NIHSVM 8 @\\,\

CST1d 2)
1708 kA X 8/

,, Qﬁn@

X \@muxmqsﬁﬂ 8/

ZQITS TUVY ,/

_ USTId 2 o
av3 ONZ TS b @

CsSoie 2
S dvd ONZ OS2

UST1d 2D

i

|
li ST 2
~. 1709.2 X 8/¢
USTd 2) .
HIHSYM B/ ana“m

@\

IS8T T NINGUM

AO0LIINNOD 2dv3y

('

J\I /,,\:(: l:(.n_luﬂ I=s

Bt

FAIIIS TIIAMS
@

Nig=T.8&

- 09 W6 XA

TR (3WIS

» Vi TTIVEET

3J1T7S Tav

(SUNZ HI0Y .m.uJuQCIN
SAELS SUITTIVAVY

/@ HIHSUM 24

S iy loL

f XL
) .

~ Download from Www.Somariuats.comAttManuats'Search And Download:

_o....mduw

SNOISIAIY



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

